product name

Poulan Pro PP1238 Tractor

Model: PP1238 Tractor

Back To Assemblies

Save
Part Not Listed?Part Not Listed?
product name

STEERING AND FRONT AXLE

...
...
1
Dash (AYP part number) PLN-532125089

...
4
Nyliner, Snap-in (AYP part number) PLN-532109816

...
5
Control, Throttle (AYP part number) PLN-532121733

...
6
Screw, Hex, Thread Cutting 1/4 - 20 x 5/8 TY23 (AYP part number) PLN-817720410

...

...
8
Tube, Steering Shaft (AYP part number) PLN-532124417

...
9
Saddle (AYP part number) PLN-532124814

...
10
Screw, Hex, Washer Head Thread Rolling 3/8-16 x 1/2 (AYP part number) PLN-817490608

...
11
Clip, Insulated (AYP part number) PLN-532002751

...
13
STEERING WHEEL KIT PLN-532150546

...
14
Locknut, Hex, Jam 1/2 - 20 (AYP part number) PLN-873940800

...
15
Washer (AYP part number) PLN-532100712

...
16
STEERING WHEEL KIT PLN-532150546

...
17
Adapter, Steering Wheel (AYP part number) PLN-532100711

...
18
Lockwasher 1/4 (AYP part number) PLN-810040400

...
19
SCREW.HX.WSH.HD PLN-532165857

...
22
Screw, Hex Wsh. Tap #10-16 x 1/2 (AYP part number) PLN-817211008

...
24
Bushing, Steering (AYP part number) PLN-532124373

...
25
Bracket, Steering (AYP part number) PLN-532124036

...
26
Screw, Hex Wsh. Thrdrol. 3/8-16 x 3/4 (AYP part number) PLN-874780612

...
27
WASHER THRUST PLN-532006266

...
28
Gear Sector (AYP part number) PLN-532136874

...
29
STEERING SHAFT SUPPORT PLN-532160395

...
30
Ring, Klip (AYP part number) PLN-812000029

...
31
Washer (AYP part number) PLN-532057079

...
32
Shaft, Steering (AYP part number) PLN-532128752

...
36
PITMAN SHAFT ASSY PLN-532156365

...
39
Bolt, Hex 5/8-11 x 3-3/4 (AYP part number) PLN-874761060

...
40
Axle, Front (AYP part number) PLN-532105669

...
41
Spacer, Bearing, Front Axle (AYP part number) PLN-532110438

...
42
LOCKNUT M (1 2) (5 2) PLN-583612401

...
45
BEARING.STEERING.COLUMN PLN-532003366

...
46
ROD.ASM.TIE.BALL.JOINT.NOVAN PLN-532170162

...
47
WASHER - 15X7.3X1.6 PLN-734116301

...
48
Washer, Lock (AYP part number) PLN-810040500


...
50
SLW 3/8 STD PLN-539990118

...
51

...
52
Link Drag Sol Ball Jt 20 064 (AYP part number) PLN-532130468

...
53
SPINDLE ASM LH PLN-532156483

...
54
Spindle, R. H. (AYP part number) PLN-532105654

...
55
Fitting, Grease (AYP part number) PLN-532000278

...
56
Bearing, Flange PLN-532009040

...
57
RIM.ASM.6".FRONT.SILVER PLN-532106732

...
58
Cap, Valve (AYP part number) PLN-532059192

...
59
Stem, Valve (AYP part number) PLN-532065139

...
60
Tire (AYP part number) PLN-532124157

...
61
Washer 25/32 x 1-1/4 x 16 Ga. (AYP part number) PLN-532121749

...
62
Cap, Hub (AYP part number) PLN-532104757

...
63
Tube, Front PLN-532059904

...
67
Washer 25/32 x 1-5/8 x 16 Ga. (AYP part number) PLN-532121748

...
68
Washer 27/32 x 1-1/4 x 16 Ga. (AYP part number) PLN-819272016

...
69
Cap, Spindle (AYP part number) PLN-532121232

...
71
Support, Saddle, Rear (AYP part number) PLN-532105663

...
72
Support, Saddle, Front (AYP part number) PLN-532105664

...
73
Screw, Hex Washer Thdrol. 5/16-18 x 1/2 (AYP part number) PLN-817490508

...
xx
Decal, Insert, Steering Wheel (AYP part number) Not Shown. PLN-532127646

...
xx
Decal, Instruction, Operating (AYP part number) Not Shown. PLN-532109821
...
...
...
Processing